
 

Page 1 of 65 
MCWD Code Book – Chapter 11 Sewer Code 

2024 
 

CHAPTER 11 
 

MCWD SEWER CODE 
 

DIVISION I ADMINISTRATION 

 

Section 1.01 Title 

 

This chapter shall be known as the “Sanitary Sewer Code” and may be cited as such. 

 

Section 1.02 Scope 

 

The provisions of this chapter shall apply to the discharge or disposal of all wastes including any material 

which may cause pollution of underground or surface waters in, upon, or affecting the territory of the 

Mammoth Community Water District, and the design, construction, alteration, use, and maintenance of 

public sewers, house laterals, industrial connections, liquid waste pretreatment plants, sewage pumping 

plants, sand and grease interceptors; the issuance of permits and the collection of fees therefore and 
[...]
notification signs and working with MCWD to maintain compliance with all rules and regulations. 

The user will also be responsible for assigning a Use Area Supervisor. 

1.4 Rules and Regulations 

Recycled water operation procedures, restrictions, and other requirements for the MCWD recycled 

water system are described in “Rules and Regulations for Recycled Water Use,” prepared and 

adopted by MCWD. MCWD also adopted an ordinance establishing a recycled water program and 

implementing procedures. See appendixes B and C, respectively. 

1.5 Regulatory Requirements, Guidelines, and Standards 

1.5.1 Regulatory Requirements 

The Uniform Statewide Recycling Criteria was established for the protection of public health and 

are codified in the California Code of Regulations, Title 22, Division 4, Chapter 3 (herein referred 

to as Uniform Statewide Recycling Criteria). Approved uses of recycled water under the Uniform 

Statewide Recycling Criteria depend on the level of treatment and potential for public contact. 

There are four categories of recycled water relevant to this General Order; they are listed here and 

defined in the indicated regulations section: 

 

a. Undisinfected secondary recycled water (Cal. Code Regs., tit. 22, § 60301.900.) 

b. Disinfected secondary-23 recycled water (Cal. Code Regs., tit. 22, § 60301.225.) 

c. Disinfected secondary-2.2 recycled water (Cal. Code Regs., tit. 22, § 60301.220.) 

d. Disinfected tertiary recycled water (Cal. Code Regs., tit. 22, § 60301.230.)  

 

When used in compliance with the Recycled Water Policy, the Uniform Statewide Recycling 

Criteria, and all applicable state and federal water quality laws, the State Water Board finds that 



 Section 1.0 Introduction 

MCWD Recycled Water Program Engineering Report 6 
February 2022 

recycled water is safe for approved uses, and strongly supports recycled water as a safe alternative 

to raw and potable water supplies for approved uses. The General Order authorizes beneficial, non-

potable recycled water uses consistent with the Uniform Statewide Recycling Criteria and any 

additional requirements specified in the Notice of Applicability 

Two state agencies share responsibility for regulating the application and use of recycled water: the 

Division of Drinking Water (DDW) of the SWRCB and the RWQCB. Planning and implementing 

water recycling projects typically entails numerous interactions with these two agencies prior to 

final project approval. The preparation of this report represents an important step in the process.  

The DDW of the SWRCB establishes statewide effluent bacteriological and treatment reliability 

standards for recycled water uses per Title 22. Under Title 22, the standards are established for each 

general type of use based on the potential for human contact with recycled water. The highest 

degree of standards for recycled water is for unrestricted human body contact. This program 

involves use of disinfected tertiary recycled water for irrigation of landscaped areas and 

impoundment in the same landscaped areas.  

The RWQCB is charged with establishing and enforcing requirements for the application and use of 

recycled water within the state. Permits are required from the RWQCB for all water recycling 

operations in California. Regulatory authority and requirements are addressed in Chapter 7: 

Reclamation (Articles 1-7) of Division 7: Water Quality of the California Water Code. As part of 

the permit application process, applicants are required to demonstrate that their proposed recycled 

water operation will not exceed groundwater and surface water quality objectives expressed in the 

respective Basin Plan and that the operations are in full compliance with Title 22 requirements 

pertaining to recycled water.  

The intent of the regulations is to establish acceptable constituents for recycled water and to 

prescribe means of ensuring reliability in the production and delivery of the water so that use for 

specified purposes does not impose undue risks to health. The DDW of the SWRCB has overall 

responsibility for all health issues. The RWQCB issues the recycled water requirements, which 

impose all absolute criteria established by the DDW of the SWRCB regulations. Generally, all 

DDW of the SWRCB recommendations in areas of critical or essential health concerns are also 

incorporated by the RWQCB. Any other DDW of the SWRCB recommendations are included in 

the recycled water permit requirements as deemed appropriate by the RWQCB. When measures are 

excluded, the RWQCB informs the DDW of the SWRCB in writing, clearly identifying the 

deviations and rationale for the departure.  

1.5.2 State and Other Guidelines 

 “Guidelines for the Preparation of an Engineering Report for the Production, Distribution and Use 

of Recycled Water” (Guidelines) were prepared by CDPH in March 2001. The original report was 

prepared in conformance with CDPH’s 2001 Guidelines and Title 22, Title 17, and the Water Code. 

This report has been updated in 2021 with guidance from DDW and the SWRCB. 

1.5.3 Standards 

Recycled water pipelines were designed and constructed to MCWD Standard Plans and the Town 

of Mammoth Lakes Standard Plans for Public Works.



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 7 
February 2022 

SECTION 2 TREATMENT AND RECYCLED WATER PRODUCTION 

The MCWD wastewater treatment system production of recycled water is described in this section. The 

treatment system incorporates the design requirements pursuant to Title 22, Articles 7 through 10. 

Wastewater sources including characteristics and source control programs are included. Design 

parameters, reliability, flexibility features, and contingency plans for each treatment unit process are 

discussed. This section also includes overall treatment system operation and maintenance, sampling and 

analysis, and monitoring and reporting.  

2.1 Description of Wastewater Sources 

2.1.1 Wastewater Sources  

The Town of Mammoth Lakes population is composed of year-round and seasonal residents. 

Seasonal residents consist of both ski industry residents in winter, and non-winter visitation and 

activities primarily occurring during the months of July through September. The major wastewater 

sources for the recycled water treatment system include domestic sources within the community of 

Mammoth Lakes and several recreational campground areas located on U.S. Forest Service lands 

outside the MCWD service area. Commercial and industrial wastewater sources contribute a minor 

fraction, less than ten percent, of the wastewater. 

2.1.2 Raw Wastewater Quality 

Table 2.1 shows average raw wastewater quality data as received at the MLWWTP. 

Table 2. 1  Raw Wastewater Quality Data Statistics 

Values 

Water Quality Constituentsa 

Temp 
°C pH 

BOD 

mg/L 

MBAS 

mg/L 

TKN 

mg/L 

NH4-N 

mg/L 

NO3-N 

mg/L 

TSS 

mg/L 

Minimum 9.1 6.8 92 0.15 18 2.8 0 187 

Maximum 20.4 9.5 858 30 120 49 13 395 

Median 14.1 7.5 315 5.8 40 22 0 271 

Average 14 7.2 307 6.0 42 22 0 279 

95th Percentile 19.8 8.9 464 12 65 36 0.7 360 
a Data from 1991 to 2001 except TSS (from 1999 to 2001) 

BOD – Biochemical Oxygen Demand; MBAS – Surfactants; TKN – Total Kjeldhal Nitrogen 

NH4-N – Ammonia Nitrogen; NO3-N – Nitrate Nitrogen; TSS – Total Suspended Solids 

2.1.3 Source Control Programs 

MCWD has established and implemented a source control program to reduce the impacts of 

commercial and industrial wastewater sources and wastewater collection system infiltration on the 

treatment plant performance. These sources include restaurants, automotive repair shops, and 

construction sites. A summary of the program as applied to some major wastewater source 

categories within MCWD is provided below. 

a) Restaurants are required to have grease interceptors installed to prevent high 

concentrations of grease and oil from entering the wastewater collection system. 

MCWD has developed an enforcement program to monitor and inspect restaurants in 

an effort to mitigate this source of fats oils and greases.  



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 8 
February 2022 

b) Construction sites are required to protect sewer manholes and storm drain inlets from 

receiving debris from erosion and construction activities through the use of filtration 

fabrics. 

c) To prevent infiltration into its wastewater collection system, MCWD uses video 

inspection equipment to evaluate underground pipelines. If locations are identified with 

infiltration, the pipelines are sealed. Portable flow-monitoring equipment is used to 

monitor flows during low-flow periods to identify problem areas. Sewer manholes and 

manhole covers are also inspected and sealed when infiltration is identified entering 

these facilities.  

2.2 Recycled Water Treatment System 

This section describes the existing wastewater treatment facility and implemented improvements to 

produce recycled water. Figure 2.1 is a scaled layout drawing showing the existing treatment units 

and their improvements implemented under the MCWD recycled water project. 

The MLWWTP is an activated sludge plant with the following unit processes:  independent grit and 

trash removal systems, primary sedimentation, conventional activated sludge operated for 

carbonaceous BOD removal, secondary sedimentation, tertiary disk filtration, and chlorine 

disinfection. Treated effluent meeting the plant’s Waste Discharge Requirements (WDR) is 

disposed of in Laurel Pond, a minor surface water of varying size located approximately 5½ miles 

southeast of Mammoth Lakes.  

The existing filtration and disinfection systems meet Title 22 requirements for recycled water 

production and are used to reliably meet customer demand. The process’s include secondary 

effluent pumping to filter, coagulant/flocculant addition and mixing, disk tertiary filter, chlorinators 

with in-line chlorine gas injection, chlorine contact basin (CCB), yard piping, a recycled water in-

plant storage basin, and a recycled water pumping station.  

The design capacity of the existing treatment plant is 4.1 MGD maximum 30-day average operating 

in carbonaceous BOD removal mode. The corresponding maximum-day flow is 5.48 MGD. Current 

annual-average wastewater flow during the irrigation season is 1.5 MGD. The treatment system 

modifications for recycled water production are designed for an average-daily flow of 1.5 MGD 

and a peak-flow rate of 2.9 MGD. Laurel Pond receives all the effluent from the treatment facility 

that is not used by approved recycled water uses. During the irrigation season recycled water not 

meeting Title 22 quality requirements, but meeting the WDR will be diverted to Laurel Pond. This 

includes filter effluent exceeding a turbidity of 2 nephelometric turbidity units (NTU), filter influent 

exceeding a turbidity of 10 NTU, and disinfected effluent not complying with the recycled water 

disinfection requirements. 

A process flow diagram showing the existing treatment processes with modifications for recycled 

water production is shown on Figure 2.2. MCWD has the capability of producing secondary 

disinfected 2.2 recycled water and/or tertiary recycled water by the simple means of adding a 

coagulant to its secondary influent to achieve turbidities required by Title 22 and sending the 

filtered effluent through the chlorine contact basin to meet Title 22 CT and MCT requirements via 

an automated valve that continuously monitors those values. Conventional activated sludge effluent 

is run through a process of coagulation, flocculation and sedimentation in a secondary clarifier and 

then passed through a tertiary disk filter to produce filtered wastewater that meets the effluent 

criteria pursuant to the requirements defined in Title 22, Chapter 3, Article 1, Section 60301.320. A 

CCB is designed to produce disinfected tertiary recycled water pursuant to the requirements defined 

in Section 60301.230 of Title 22. Recycled water from the CCB flows to a HDPE-lined on-site 

storage basin. A recycled water pumping station pumps recycled water to the two initial users, 

Sierra Star and Snowcreek Golf Courses, using two force mains. Recycled water for approved uses 



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 9 
February 2022 

can be pumped from the CCB to water trucks permitted under the Trucked Recycled Water 

Program.  A chlorine contact tank is also available for trucked recycled water or if needed in the 

event of a filter failure.  This tank can also be used to send effluent to laurel pond if needed.



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 10 
February 2022 

 

Figure 2. 1 Treatment System Layout Map 



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 11 
February 2022 

 

Figure 2. 2 Process Flow Diagram 



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 12 
February 2022 

The following information is listed pursuant to Title 22, Chapter 3, Article 7, and includes design 

criteria, operation and effluent characteristics for each unit process of the recycled water treatment 

system. Mandatory design features listed in Article 10 are also addressed. Table 2.2 summarizes 

plant performance by listing unit process average effluent characteristics, and expected values for 

unit processes. 

Table 2. 2  Unit Process Water Quality Estimates 

Process Water 

 Unit Process Water Quality a 

BOD 

(mg/L) 

TSS 

(mg/L) 

Turbidity 

(NTU) 

Total Coliform 

(MPN/100 mL) 

Raw Wastewater 307 279 - - 

Primary Effluent 280 102   

Secondary Effluent <10 10 5c - 

Filtered Effluent <10 8 2b - 

Final Effluent <10 7 2 <2.2d 
a Values estimated for processes at nominal design capacity of 1.5 MGD 
b in compliance with Title 22 §60301.320. Filtered wastewater. 
c In compliance with title 22 §60304. Use of recycled water for irrigation. 
d In compliance with title 22 §60301.230. Disinfected tertiary recycled water. 

2.2.1 Preliminary Treatment and Flow Monitoring 

Functions – The pretreatment system has four components, a rock/grit trap, one Huber 

mechanically operated step screen, one Huber WAP SL trash screening washer and one influent 

channel grinder. The rock/grit trap settles rocks and large grit particles upstream of the influent 

channel. The Huber mechanically operated step screen removes objects larger than ¼” (6mm) from 

the headworks influent. The Huber WAP SL trash screening washer washes objects collected by the 

Huber stepscreen returning all organic solids into the plant influent then separates, dries and 

compacts the remaining cleaned trash for disposal. The grinder, a Muffin Monster type by JWC 

Environmental, grinds large solids into solids of less than ½ inch size. The grinder has rotating 

vertical drum screens on both sides of the cutters. These direct the retained solids into the cutter. 

Flow monitoring is done in the influent channel and flow data is transmitted to SCADA for plant 

operation and control. Design data for the preliminary treatment and flow monitoring system is 

summarized in Table 2.3.  

Equipment Type – The rock/grit trap is a widened depression in the influent channel to reduce 

water velocity and promote heavy particle settling. Rocks, pebbles and large sand particles are 

stored in the depression and removed with a grit pump and pumped through a grit drying system on 

a continuous basis. In normal operation all flow runs through channel one and the Huber step 

screen. In the event the Huber step screen fails or flow reaches more than 26 inches depth in 

channel one waste water is diverted over a gate into channel two through an in-channel grinder. A 

level signal starts the stand-by grinder automatically. Step screen and grinder operations are 

monitored using the SCADA system. Step screen and grinder have blockage and high water level 

alarms. The grinder is installed such that in case of blockage of both units, influent wastewater can 

flow over the grinder and enter the primary clarifiers. The open channel flow meter is a Marsh-

McBirney Flo-Dar flow meter. The meter uses Doppler radar velocity measurement and ultrasonic 

level sensing techniques to measure wastewater velocity and depth in the channel. Measured 

velocity and depth values are then converted into flow rates in the meter. 

Operational Characteristics – Continuous operation. 



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 13 
February 2022 

Table 2. 3  Preliminary Treatment Design Data 

 Unit Value 

Nominal Plant Flow   

Annual-Average Flow MGD 1.5 

Maximum-Month Flow  MGD 4.05 

Maximum-Day Flow  MGD 5.48 

Huber Step Screen   

 Number ea 1 

 Capacity, each MGD 5.5 

 Screen opening inch ¼  

 Chanel Width ft 3 

In-Channel Grinder   

 Number ea 1 

 Capacity, each MGD 6.9 

 Lateral Drum Screen Opening inch ½ 

 Channel Width ft 3 

Flow Measurement   

 Type Area/velocity radar and ultrasonic  

 Number ea 1 

 

2.2.2 Primary Treatment 

Function – To settle ground solids and suspended solids with gravity sedimentation. Removed 

solids are sent as primary sludge to aerobic digestion. Design data for the primary treatment system 

is summarized in Table 2.4.  

Equipment Type – Rectangular concrete tanks with rake and chain sludge removal mechanism and 

helical skimmers for scum removal. Helical skimmers are manufactured by Polytech. 

Operational Characteristics – Continuous operation; usually one clarifier is out of service during 

low flow season.  



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 14 
February 2022 

Table 2. 4  Primary Treatment Design Data 

 Unit Value 

Primary Clarifiers   

 Number  4 

 Dimension, W x L x side-water depth 

(SWD) 

ft 2 @ 14 x 90 x 10 

 ft 2 @ 20 x 90 x 10 

 Retention time at average-daily flow hr 7.3 

 Overflow rate at average-daily flow gpd/sf 662 

TSS Removal Efficiency   

Sludge Pumps   

 Number  6 

 Capacity, each  gpm 90 

Scum Pumps   

 Number  1 

 Capacity, each  gpm 90 

Clarifier Overflow Rate   

 At average-daily flow gpd/sf 245 

 At peak-daily flow gpd/sf 895 

 At instantaneous peak flow gpd/sf 2,454 

 

2.2.3 Flow Equalization 

Function – To store and equalize primary clarifier effluent to produce a constant quantity and 

uniform quality influent to the secondary biological process. Design data for the flow equalization 

system is summarized in Table 2.5.  

Equipment Type – One 1.5-MG concrete-lined earthen basin (Equalization Basin 1) and one 1.5-

MG HDPE-lined earthen basin (Equalization Basin 2) with return pumps. Diversion to the 

equalization tank is controlled with a modulating butterfly valve and a magnetic flow meter, 

allowing a preset flow rate to go to secondary treatment. During periods of low instantaneous flow 

exceeding a band of 800 gpm below the forward feed set point, equalization basin return pumps 

start automatically. A level transducer in the EQ basins control low level pump shut down and 

triggers a high water level alarm. The basins are mixed and maintained aerobic using a propeller 

mixer and integrated blower system all contained on a floating platform which is anchored in place 

by guywires.  

Operational Characteristics – During irrigation season, one of the two basins (Equalization Basin 2) 

will be used for recycled water storage and the other (Equalization Basin 1) as an equalization basin 

for primary effluent. Both are separate but can be connected through plug valves at the inlet of the 

return pumps. During the irrigation season, as part of the standard operating practice, the pipe spool 

allowing basin interconnection located inside the existing return pumping station will be removed 

before using Equalization Basin 2 for recycled water storage. The rest of the year, both basins will 

be used as equalization basins by reinstalling the spool piece. Equalization Basin 2 will be cleaned 

at the beginning of the irrigation season, before it is used for recycled water storage.  



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 15 
February 2022 

Table 2. 5  Flow Equalization Design Data 

 Unit Value 

Basins   

 Number  2 

 Capacity, each MG 1.5 

 Working capacity MG 1.3 

Return Pumps   

 Number  4 

 Capacity gpm 2 @ 800 

 gpm 2 @ 600 

Aeration/Mixing Blowers   

 Number  2 

 Power, each HP 20 

 Capacity, each scfm 400 

Aeration/Mixing Pumps   

 Number (Total in two basins)  4 

 Power, each HP 15 

 Capacity, each gpm 2,750 

 

2.2.4 Secondary Treatment 

Function – To oxidize and stabilize primary effluent dissolved and suspended organic matter 

through biochemical action in the presence of dissolved oxygen via a completely mixed activated 

sludge process. Design data for the secondary treatment system is summarized in Table 2.6.  

Equipment Type – Concrete aeration tanks constructed on site, fine bubble ceramic disk diffusers 

with tapered aeration configuration, anaerobic selector zone with submersible EMU type mixer, 

Two Neuros turbo blowers that operate on automated DO control system.   

Additional equipment includes: Circular clarifiers with flocculating center well; return activated 

sludge (RAS) vertical turbine pumps with speed control; positive displacement waste activated 

sludge (WAS) pumps with speed control. 

Operational Characteristics – Continuous operation, operates currently on carbonaceous BOD 

removal mode for energy saving. 

Table 2. 6  Secondary Treatment Design Data 

 Unit Value 

Aeration Tanks   

 Number of trains  2 

 Length ft 180 

 Width ft 24 

 SWD ft 13.25 

 Volume, each tank 1000 cft 57.2 



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 16 
February 2022 

 Unit Value 

Organic loading rate at average flow Lbs of BOD/1000 

cft/day 

30 

Air requirement (flow rate 5.48 MGD) scfm 7,600 

Blowers   

 Number  4 (1 or 2 stand by) 

 Capacity, each  scfm 3,000 

 Discharge pressure psig 6.7 

Secondary Clarifier   

 Number  2 

 Diameter ft 60 

 SWD ft 16 

 Surface loading rate   

 At average daily flow gpd/sft 265 

 At peak daily flow gpd/sft 969 

Return Activated Sludge Pumps (variable speed)   

 Number  4 

 Capacity, each, maximum speed MGD 1.5 

Waste Mixed Liquor Pumps   

 Number  2 

 Capacity, each gpm 25 

Secondary Scum Pumps    

 Number  2 

 Capacity, each gpm 240 

 

2.2.5 Tertiary Treatment 

Function – This process includes Coagulation, flocculation and sedimentation of secondary influent 

followed by cloth disk filtration.  Secondary effluent is pumped into the filter using vertical turbine 

pumps. Two bypass pumps in the same wet well allow flow to be diverted from the filters for 

secondary effluent disinfection in the existing chlorine contact tank (CCT) and discharged to Laurel 

Pond. Design data for the tertiary treatment system is summarized in Table 2.7. 

Equipment Type –  

• Feed pumps- Two 15 HP variable speed vertical turbine pumps. A single pump is required for 

average flows while both pumps are required during peak flows. Both pumps are VFD 

controlled based on level in the secondary effluent pumping well. 

• Filters- Packaged Cloth-Media Disk Filter by U.S. Filter-Kruger Products. The manufactured 

disk filter is a CDPH approved filtration system to produce filtered wastewater that complies 

with the criteria as defined in Title 22, Chapter 3, Article 1, and Section 60301.320. 

Conditions of CDPH acceptance are: 1) hydraulic loading rate not to exceed 6 gpm/ft2; 2) the 

filter will be complemented with a downstream disinfection process compliant with Section 

60301.230 of Title 22; 3) influent turbidity not to exceed 10 NTU more than 5-percent of the 

time within a 24-hour period; and 4) scheduled inspections of cloth conditions is required.  



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 17 
February 2022 

Operational Characteristics – Continuous operation when recycled water system is in service. All 

the discs are backwashed simultaneously on a timer without interrupting filter operation. During 

backwash the discs rotate allowing the top portion above the water to be backwashed with filter 

effluent pumped through nozzles. Filter feed flow is constantly monitored to maintain a hydraulic 

loading rate below 6 gpm/ft2 of cloth media. When at this flow the filter is not capable of passing 

the feed flow, an internal weir in the filter vessel allows excess unfiltered flow to bypass. This flow 

is directed to the existing CCT for disinfection and discharge to Laurel Pond as disinfected 

secondary effluent. During the winter season, when there is no demand for recycled water, a portion 

of the secondary effluent will be filtered and then directed to the secondary effluent CCT, CCB 

along with a portion that may bypass the filters. Combined effluent will be disinfected and sent to 

Laurel Pond. 

Coagulant dosing is automatically flow paced to allow flocculation in secondary clarifier. When 

secondary effluent reaches or exceeds a turbidity of 10 NTU an interlock shuts down the filter feed 

pumps. All secondary effluent is then diverted to the existing secondary effluent disinfection and 

disposal system. When filter effluent has turbidity greater than 2 NTU a diversion valve at the filter 

discharge automatically diverts filter effluent to the existing secondary effluent disinfection and 

disposal system.  

Table 2. 7  Tertiary Treatment Design Data 

 Unit Value 

Filter Feed Pumps   

 Number (total) ea 2  

 Capacity, each  gpm 1,050 

 Discharge pressure, TDH ft 30 

 Power HP 15 

Chemical Feed   

 Coagulant type  Propac 929 

 Coagulant dose mg/L 15-30 

Filter   

 Type  Kruger/Hydrotech 

Discfilter 

 Filter Media  Woven polyester 

 Number  1 

 Total surface area ft2 543 

Filter pore size µm 10 

Filter flow   

 Average daily flow MGD 1.5 

 Peak hourly flow MGD 2.9 

Hydraulic loading   

 Loading at peak flow gpm/ft2 3.67 

 Backwash Rate gpm 94 

Filter Influent Quality   



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 18 
February 2022 

 Unit Value 

 Average Turbidity NTU ≤5 

Filter Effluent Quality   

 Turbidity NTU ≤2 

 

2.2.6 Disinfection 

Function – Kill pathogenic organisms in the tertiary filter effluent by injecting a chlorine solution 

and providing sufficient initial mixing and contact time. Design data for the disinfection system is 

summarized in Table 2.8. 

Equipment Type –  

• Chlorine contact basin (CCB): Concrete tank with fiberglass reinforced plastics (FRP) baffles 

and covers. The tank has a total of eight passes. Tank level is maintained constant with 

effluent flowing over a weir out of the last pass. 

• Chlorine Solution Supply: Chlorine gas is used to produce a concentrated solution with the 

use of venturi injectors. The solution is injected into the filter effluent line using an in-line 

chemical induction system to promote mixing and dispersion of the chlorine solution. Main 

components of the chlorination system include: four one-ton chlorine gas cylinders, 

automatic shut-off valves, vacuum regulators, automatic switch-over valves, chlorine gas 

detector, flow-paced and residual-trimmed chlorinators, chlorine injectors, chlorine solution 

feed water supply pumps, in-line chemical induction system, and two total chlorine residual 
[...]
 No. of injectors for secondary effluent service  1 

 Capacity, each lbs/day 500 

 No. of chlorine solution pumps for recycled water service  1 

No. of chlorine solution pumps for secondary effluent service  1 

 Capacity of chlorine solution pump, each gpm 25 

Eductors   

 No. of eductors for RW service  1 

 Capacity, lbs/day  500 

 No. of eductors for existing CCT (1 duty, 1 standby)  2 

 Capacity, each,  lbs/day 500 

Chlorine Contact Tank (for RW service)   

 Length ft 60 

 Width ft 56 

 Avg. SWD ft 10 

 Volume 1000 cft 35.28 

 Number of passes  8 

 Average pass width ft 7 

 Pass length to width ratio  69 



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 20 
February 2022 

 Unit Value 

 HRT at peak flow of 2.9 MGD min 137 

 MCT/HRT, at peak flow of 2.9 MGD (assumed)  0.92 

 Modal contact time (MCT) at peak flow of 2.9 MGD min 110 

 Chlorine dose mg/L 10 

 Minimum CT value mg-min/L 450 

Design Flow   

 Average daily flow MGD 1.5 

 Peak hour flow MGD 2.9 

Compliance Effluent Quality, Total Coliform Bacteria   

 Median in last seven days MPN/100 mL < 2.2 

 Not more than one sample in 30-day period MPN/100 mL > 23 

 Any sample MPN/100 mL <240 

 

2.2.7 Power Supply 

Power supply for the treatment plant is provided by an electrical service from Southern California 

Edison, Co. The supply is 480-volt, 3-phase, 60-hertz, with a maximum current rating of 

2500 amps. The plant has a 400-kW diesel backup generator. This generator powers all equipment 

necessary to treat wastewater in the event of a power outage. The SCADA system has an 

uninterruptible power supply (UPS). This ensures that the plant can continue operating during an 

outage. The new recycled water pumping station is not backed up by a secondary source of power. 

The golf courses have on-site recycled water storage and a continuous supply of recycled water is 

not necessary. Power requirements for all process equipment part of the recycled water filtration 

and disinfection system is approximately 70 kW. Recycled water pumping and hydraulic surge 

protection uses approximately 260 kW. 

2.2.8 Chemicals 

Table 2.9 lists information on all the chemicals that are used in the recycled water treatment 

processes. This includes name of chemicals, point of applications, the method and degree of 

mixing, the dosage, and the chemical storage and handling methods. 



 Section  2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 21 
February 2022 

Table 2. 9  Chemicals Used in the Recycled Water Treatment System 

Name of 
Chemical 

Point of 
Application 

Method of 
Mixing Dose 

On site Storage and Spill 
Containment Bulk Storage  

Propac 929 
secondary clarifier 

inlet 

flash mix 

through 

diversion 

channel, 

slow paddle 

mixing in 

flocculation 

zone 

20 mg/L 

Double-walled cross linked high 

density polyethylene (XDPE) 

1000 gal. tanks; Raised concrete 

curb for spill containment inside 

chemical room. 

Bulk supply 

tanker pumps 

directly to the 

two service 

tanks. 

Chlorine 

Filter effluent pipe 

inside the filter 

room 

 15 mg/L 
1-ton cylinders per Chlorine 

Institute guidelines. 

Minimum six 

cylinders in store 

with four on 

service. Use 

overhead crane to 

transfer. 

 

2.3 Reliability/Flexibility Features 

The following information is listed pursuant to Title 22, Chapter 3, Article 8, Sections 60333 and 

60335, Article 9, and Article 10. Included are listings of monitoring devices, alarms, and reliability 

and flexibility features for each unit process or operation. Under the heading "Reliability Features" 

for each unit process or operation, specific references are given to the section(s) in Title 22 that the 

subject feature is satisfying. Figure 2.3 schematically illustrates key alarm and monitoring devices 

for the MCWD recycled water system. All monitoring information and alarms described in the 

following sections are local and communicated to two central telemetry rooms using twisted 

shielded pair (TSP) and fiber optic cable using Allen Bradley Data Highway Plus (DH+) as the 

communication protocol. 

2.3.1 Preliminary Treatment and Flow Monitoring 

Monitoring Devices –  

• Power and fail status. 

• Step screen fault, high level alarm, wash system fault, and high channel level alarm. 

• In-channel grinders torque overload, operation, and fail status. 

• Non contact area-velocity influent flow meter/transmitter readout and operation. Also 

provides continuous influent channel level indication. No fail status. 

Alarms –  

• Loss of power. 

• Influent channel high level. 

• Grinder failure (non-start or blocked after three reverse rotation and re-start trials). 

• Flow meter failure. No status. 

 



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 22 
February 2022 

 

Figure 2. 3 Treatment Process Failure Schematic 



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 23 
February 2022 

Reliability Features – For influent flow meter, if channel is full and meter submerged, a pressure 

cell can measure depth as a backup to the ultrasonic level sensor. All flow runs through the step 

screen channel one, channel two influent gate is closed with overflow capacity set to 26 inch depth. 

When influent level indicates 25.5 in., SCADA system starts the emergency bypass grinder in case 

of over flow into bypass channel two. SCADA calls out to operator on call when bypass grinder is 

running. On call operator will respond to call by completely opening bypass gate or reset screen 

fault. Influent will still flow through screen when faulted and over bypass if needed. 

Flexibility Features – the grinder has a motor shaft extensions to allow overflow in case the unit is 

out of service so that influent flow does not backup in influent sewers. Unground solids will settle 

or float in the primary clarifier.  

2.3.2 Primary Treatment 

Monitoring Devices –  

• Power and fail status. 

• Primary sludge pumps operation and fail status. 

• Primary sludge flow meter. 

• Helical skimmer drive operation and fail status. 

• Scum pump operation and fail status. 

• Primary effluent bypass flow meter readout and operation and fail status. 

• Primary effluent bypass flow control valve position and status. 

Alarms –  

• Loss of power. 

• Sludge pump failure. 

• Skimmer drive failure. 

• Scum pump failure. 

• Bypass flow meter and valve failure. 

Reliability Features – Multiple clarifier units capable of treating the entire flow with one unit out of 

service. Multiple sludge pumps capable of providing full sludge pumping efficiency with two 

pumps out of service. 

Flexibility Features – Inlet gates can be used to take any number of clarifiers off-line for 

maintenance. Primary sludge pumps have interconnected suction to allow any pump to pump from 

any clarifier.  

 

2.3.3 Flow Equalization 

Monitoring Devices –  

• Power and fail status for EQ Basin area MCC. 

• Basin high and low level. 

• Basin aeration blower operation and fail status. 

• EQ Basin return pumps operation and fail status. 



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 24 
February 2022 

• Return flow meter readout and operation and fail status. 

Alarms –  

• Loss of power. 

• Basin high level. 

• Blower failure. 

• Return pump failure. 

• Return flow transducer failure. 

Reliability Features – Multiple return pumps capable of pumping the entire flow with one unit not 

in operation. Two jet aeration/mixing blower units capable of providing mixing/aeration of the two 

basins when needed.  

Flexibility Features – Primary clarifier effluent up to 4.9 MGD can be sent directly to secondary 

treatment process when the two activated sludge basins are on line. This allows winter flow peak 

conditions to be handled with minimal or no equalization when treating carbonaceous BOD only. In 

maximum-day conditions, the secondary system can operate at average flow and store diurnal peaks 

in the equalization basins for up to 21 hours before returned to secondary treatment process. 

2.3.4 Secondary Treatment 

Monitoring Devices –  

• Aeration tank: Blower MCC power fail 

 Blower operation and fail status 

 Air flow meters for each aeration basin readout and 

operation and fail status 

 Position and status for air flow control valves in two main air 

headers  

 Dissolved oxygen analyzer readout and operation and fail 

status 

 Blower discharge pressure and temperature 

• Secondary clarifier: RAS pump operation and fail status 

 RAS flow meter readout, operation and fail status 

  

 Rotating skimmer and sludge rake drive operation and fail 

status 

 WAS pumps flow operation and fail status. 

  

Alarms –  

• Aeration tank: Loss of power in blowers 

 Blower failure 

 Blower flow meter failure 

 Dissolved oxygen analyzer failure 

 Low dissolved oxygen  



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 25 
February 2022 

 Air flow control valve failure 

Basin 1 & 2 air flow high/low/transducer fail 

Basin 1 & 2 Dissolved oxygen high/low/transducer fail 

manifold pressure high/low/transducer fail 

Blower 1 & 2 back up blower start Failure/Fault 

Backup blower speed high/low/transducer fail 

• Secondary clarifier: Loss of power in clarifier drives 

 RAS pump failure 

 RAS flow meter failure low flow alarm 

 WAS pump failure 

 WAS flow meter failure 

 Secondary scum pump failure 

 Skimmer failure 

  

Reliability Features –  

• Aeration tank: Alarm (dissolved oxygen low-level) and multiple biological 

treatment units capable of producing oxidized wastewater 

with one aeration tank not in operation (reference Section 

60345 [a]). This is the case during the season when recycled 

water is produced, which corresponds to low flows into the 

plant (off snow season) 

 Multiple units capable of providing aeration for entire flow 

with one blower not in operation 

• Secondary Clarifier: 2 clarifiers available with one capable of treating average 

flow (reference Section 60347 [a]) 

 Biological process failure resulting in high secondary 

effluent turbidity automatically shuts off the filter feed 

pumps and activates filter bypass pump to divert secondary 

effluent to the effluent CCT and then to Laurel Pond 

(reference Section 60345 [e]) 

 RAS pump failure results in automatically starting standby 

RAS pump 

 WAS pump failure and automatically start standby WAS 

pump 

  

Flexibility Features –  

• Aeration tank: Can utilize piping manifold and valves to remove a blower 

for maintenance without affecting the treatment process 

 Can utilize gates and valves to take an aeration tank offline 

without affecting the treatment process 

• Secondary clarifier: Can utilize gates to take a clarifier off line without affecting 

the treatment process 



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 26 
February 2022 

  Can automatically adjust return and waste sludge pumping 

rate to optimize process control. This is done using a RAS 

flow meter signal 

 Can isolate RAS and WAS pumps for maintenance 

 skimmer drive speed is manually adjusted to optimize sludge 

and scum collection 

2.3.5 Tertiary Treatment 

Monitoring Devices – 

• Coagulation and Flocculation: Flocculator speed, operation and fail status 

 Propac 929 storage tanks level 

• Filter: Filter feed pump speed and operation and fail (high 

temperature, high pressure) status 

 Filter flow 

 Secondary effluent wet well level 

 Secondary effluent turbidity analyzer readout, operation and 

fail status 

 Filter water level 

 Backwash pump operation and fail status 

 Filter disk drive operation and fail status 

 Filter effluent turbidity analyzer readout, operation and fail 

status 

 Filter effluent diversion valve position, operation and fail 

status 

Alarms – 

• Coagulation and Flocculation:  

 Propac 929 storage tank high and low level and sensor 

failure 

 Chemical metering pump failure  

  

• Filter: Filter feed pumps failure 

 Filter feed flow over high set point to maintain approved 

hydraulic loading rate 

 Secondary effluent wet well high level 

 Secondary effluent turbidity analyzer readout more than 10 

NTU and failure, for assessing failure of biological treatment 

process (reference Section 60335 [a.2]) 

 Filter high water level 

 Backwash pump failure 

 Filter disk drive failure 



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 27 
February 2022 

 Filter effluent turbidity analyzer readout more than 2 NTU 

and failure, for assessing failure of filtration process 

(reference Section 60335 [a.5]) 

Reliability Features – 

• Coagulation and Flocculation: Standby replacement equipment (chemical feed pump shelf 

spares), adequate chemical storage 2000 gallons and 

conveyance facilities, adequate reserve chemical supply 

delivered by bulk tank truck  for uninterrupted coagulant and 

flocculant supply (reference Section 60349 [a]) 

 Alarm (Propac 929 storage tanks low level, chemical 

metering pump failure, and anionic polymer blending/feed 

unit failure), long-term tertiary effluent disposal provision 

(reference Section 60349[b.3]) 

 During complete or partial shutdown of coagulant system, 

secondary effluent flow can be diverted to the existing CCT 

and then into the Laurel Pond  

• Filter: Alarm for high influent turbidity allowing automatic bypass 

of tertiary treatment system for disinfection and disposal as 

secondary effluent. Long-term effluent disposal provision 

(reference Section 60351[c]); also, automatically actuated 

filter effluent diversion valve for bypass of effluent with 

turbidity higher than 2 NTU to the existing CCT for disposal 

into the Laurel Pond (reference Section 60341[a, b, d, e] and 

Section 60351 [d]) 

 Multiple filter feed pumps capable of pumping average daily 

flow with one pump out of service. Also, during complete or 

partial shutdown, bypass pump in secondary effluent wet 

well will pump secondary effluent to the secondary effluent 

CCT for disinfection and disposal into the Laurel Pond. 

(reference Section 60341[b, e]) 

 Alarm (high level) and automatic backwash pump start for 

filter backwash 

Flexibility Features – Manually and automatically adjust chemical feed pump rate to optimize 

dosage. Automatic adjustment based on signal from filter effluent flow meter for flow-proportioned 

control (reference Section 60349[a.4]). Backwash cycles can be initiated manually by override or 

automatically by filter head loss or filter run time. The intended recycled water uses allow the 

supply to be interrupted temporarily. The golf courses have on-site storage and alternative well 

water sources. This is the justification for limited back-up on filter feed pumping station.  

2.3.6 Disinfection 

Monitoring Devices – 

• Disinfection System: Chlorine cylinder weighing scale  

 Cylinder automatic shut-off valve status and failure. Battery 

power status and charging status - local only 

 Storage and chlorinator room chlorine gas detector probes 

operation and status; chlorine readouts local only 



 Section 2.0 Treatment and Recycled Water Production 

MCWD Recycled Water Program Engineering Report 28 
February 2022 

 Gas cylinder empty local status 

 Vacuum line pressure (local only) 

 Switch-over module status  

 Chlorine gas flow rate 

 Chlorine solution feed pump (submersible) operation and 

fail status (high temperature, thermal overload, and moisture 

leak) 

  

 CCB inlet flow meter readout and operation and fail status  

 CCB influent residual chlorine analyzer readout and 